SPORTON LAB.

FCC RF Test Report

Report No. : FG840313A

GSM1900 (GSM)

Spectrum né: Spectrum u%:
Ref Level 30,00 dém Offset 15.00 dg Mode Auto Sweep Ref Level 30.00 dBm Offset 15.00 d& Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max Max
Limit ¢heck PABS |_SPURIRIE CHBEKABS PABS
Line _$PURIOUS_|LINE_ABS PABS ine |$PURIOUS_LINE_ABS PABS
20 dhine soik “1 |BPURIOUS_LINE_AB
10 det f \ 10 \ T
od o
Y v
LINE_ABS
R f (| fo der
-30 d8 \ 30 d
40 d s = -40 de po
-50 dBm “j 50d ‘g-,v
-60 dB -60 d
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -37.39 dBm -24.39 d& 1.909 GHz 1.910 GHz 10,000 kHz 1.90987 GHz 22,96 dBm -12.04 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz | -17.79 d8m -4.79 dB 1,910 GHz 1,911 GHz 3,000 kHz 1.91002 GHz -21.47 dBm -8.47 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85027 GHz 22.67 dBm -12.33 dB 1.911 GHz 1,915 GHz 1.000 MHz 1.91100 GHz -36.92 dBm -23.92 dB
aig

I

Date: 19.APR.2018 21:31:47

J

QI o8

JL

Date: 19.APR.2018 21:33:17

] amnn e

GSM1900 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

. oo
Spectrum = ||| spectrum v
Ref Level 30.00 dBm Offset 15.00 d@ Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
(01 Max @1 Max
Limit ¢heck |_SPURIRIE CHBEKABS, PABS
, & s Y Line |$PURIOUS_|LINE_ABS | PABS
D‘llm _$PURIOUS_LINE_ABS_ 20 dBme =
10 dBs ,‘ \
0 db ! \
S_LINE_ABS_ | N T — } ‘
B
-40 dBs -40d :
J .
50 dB -50 dey
-60 dB: -60 dBm—
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
|Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -39.04 dém -26.04 dB 1.900 GHz 1.910 GHz 10,000 kHz 1.90982 GHz 17.97 dBm -17.03 dB
1.849 GHz 1.850 GHz 3,000 kHz 1,85000 GHz -26.12 dBm -13.12.d8 1,010 GHz 1.911 GHz 3,000 kHz 1.91002 GHz -27.48 dBm -14.48 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85016 GHz 17.44 dBm -17.56 d8 1.911 GHz 1,915 GHz 1,000 MHz 191102 GHz -38.97 dBm -25.97 dB
~r

JU J

Date: 19.APR 2018 21:48:50

JL

Date: 19.APR 2018 21:50:21

] annm e

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158
FAX : 86-512-57900958
FCC ID : SRQ-Z559DL

Page Number 1 A21 of A30
Report Issued Date : Sep. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 \ersion 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG840313A

WCDMA Band V

(RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

( E ] =)
Spectrum ozx|(] Spectrum v
Ref Level 30.00 dBm Offset 14.40 d& Mode Auto Sweep Ref Level 30.00 dBm Offset 14.40 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS |_SPURIRWE CHBEKABS PABS
_$PURIOUS_LINE_ABS_ PABS 20 ghine —FPURIOUS_LINE_ABS PABS
10d
™ 4 ¥l
/ \\ s \\
J/ \ -30 der \
i A!
Nl o N
\__,_..
S0d
-60 d
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.82168 MHz -34.66 dBm -21.66 dB 844.000 MHz 849.000 MHz 100,000 kHz 846.54496 MHz 8.56 dBm -26.44 dB
823.000 MHz 824.000 MHz 50.000 kHz 823,99900 MHz -26.07 dém -13.07 d8 849,000 MHz 850.000 MHz 50,000 kHz 849.16467 MHz -26.33 dBm -13.33 dB
824.000 MHz 829,000 MHz 100.000 kHz 826,02048 MHz 8.58 dBm -26.42 dB 850.000 MHz 855.000 MHz 100.000 kHz 850.15734 MHz -32.86 dBm -19.86 dB
) Nig
L J{ J T e [ )i ] G .

Date: 19.APR.2018 20:20:49

Date: 19.APR.2018 20:23:38

WCDMA Band I

(RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

. oo
Spectrum # =[] Spectrum # v
Ref Level 30.00 dBm Offset 15.00 d@ Mode Auto Sweep Ref Level 30.00 dBm Offset 15.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIRIE CHYEKABS, PABS
. & s Y Li PURIOUS_|LINE_ABS PABS
o dhine —PPURIOUS_LINE_ABS._ 20 gine = _JLINE_ABS_
10 des 10 dBn
P ‘*\\
/ N \|
\ -1¢/d -
S_LINE_ABS_ | . / \
S o \f -30d o]
Wl Va 30d .
—mv
-40d
-50 dB
-60 dB
Start 1.845 GHz 2503 pts Stop 1.855 GHz ) || Start 1.905 GHz 2503 pts Stop 1.915 GHz
|Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84856 GHz -19.00 dém -6.00 d8 1.905 GHz 1.910 GHz 100,000 kHz 1.90676 GHz 8.29 dBm -26.71 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84986 GHz -26.04 dBm -13.04 dB 1,910 GHz 1.911 GHz 50,000 kHz 1.91000 GHz -23.62 dBm -10.62 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85279 GHz 8.30 dém -26.70 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -17.58 dBm -4.58 dB
T w
( JU J ( )| ) G o8

Date: 19.APR 2018 20:55:03

Date: 19 APR 2018 20:58:14

Sporton

International (Kunshan) Inc.

TEL : 86-512-57900158

FAX . 86
FCCID:

-512-57900958

SRQ-Z559DL

Page Number

1 A22 of A30

Report Issued Date : Sep. 12, 2018

Report Version

. Rev. 01

Report Template No.: BU5-FG22/24/27 \ersion 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG840313A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

( E ] =)
Spectrum ug‘ Spectrum —
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep RefLevel 30.00 dBm  Offset 15.00 dé Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIRHE CHYEKABS PABS
Line _$PURIOUS_JINE_ABS. Line _$PURIOUS_LINE_ABS PABS
0 d = | ATe- 20 d8
10d 10d
od t od
i \ \
-10 dB -1g' d8 5
| _SPURIOUS_LINE_ABS \
20d 0 dBr
40d -40d
-50 dBs S0d
60d 60d
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -20.03 d8m -7.03 dB 1.750 GHz 1.755 GHz 100,000 kHz 175289 GHz 8.74 dBm -26.26 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -23.99 dBm -10.99 dB 1.755 GHz 1.756 GHz 50,000 kHz 1,75500 GHz -25.99 dBm -12.99 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71164 GHz 8.58 dBm -26.42 dB 1.756 GHz 1,760 GHz 1.000 MHz 1,75601 GHz -21.69 dBm -8.69 dB
T g
)|

L J

Date: 19.APR.2018 21:13:39

L JL

Date: 19.APR.2018 21:16:30

) LT —

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158
FAX : 86-512-57900958
FCC ID : SRQ-Z559DL

Page Number : A23 of A30
Report Issued Date : Sep. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 \ersion 2.0



e* FCC RF Test Report Report No. : FG840313A

SPORTON LAB.

Conducted Spurious Emission

GSM850 (GSM) GSM850 (EDGE class 8)

Lowest Channel Lowest Channel

Spectrum  # Spectrum  #
Ref Level 24.40 dBm  Offset 14.40 dB Mode Auto Sweep Ref Level 24.40 dBm  Offset 14.40 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10

@1 Max

@1 Max
20 dbit §heck PARS 20 dbifit $heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-10
JRIOUS | "SPuRIOUS. LTNE_
d 20d
-30 d -30 d
S0
60 d -60 d
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 284.84508 MHz -37,30 dém -24,30 d8 30.000 MHz 820.000 MHz 1.000 MHz 351.56672 MHz -37.58 dém -24,50 d&
855.000 MHz 1.000 GHz 1,000 MHz 939.89130 MHz -36.80 dem -23.80 d8 855.000 MHz 1.000 GHz 1,000 MHz 974.81884 MHz -37.26 dém -24,26 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.99363 GHz -36.25 dem -23,26 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.80990 GHz -23.53 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.92976 GHz -31,74 dam -18.74 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.67479 GHz -18.60 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.08074 GHz -33.65 d8m -20.65 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.01912 GHz -20.91 d8
) J ) J

Date: 19.APR 2018 19:52:46

Middle Channel Middle Channel

Spectrum

Date: 19.APR 2018 19:33:10

Spectrum
Ref Level 24.40 dBm  Offset 14.40 cb Mode Auto Sweep Ref Level 24.40 dBm  Offset 14.40 cb Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10

(@1 Max

@1 Max
20 dbi §heck PARS 20 abifit $heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
OUS_LINE_ABS
-30 d
S0
60 dB 60 dB
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 680.63208 MHz -37.92 dém 24,92 d& 30.000 MHz 820.000 MHz 1.000 MHz 801.24688 MHz -37.23 dém 24,23 d8
855.000 MHz 1.000 GHz 1.000 MHz 965.03623 MHz -37.47 dém -24,47 d8 855.000 MHz 1.000 GHz 1.000 MHz 906.84783 MHz -36.59 dém
1.000 GHz 3.000 GHz 1.000 MHz 2.83240 GHz -35,63 dém -22,63 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.92813 GHz -35.69 dam
3.000 GHz 7.000 GHz 1,000 MHz 6.06937 GHz -31,29 dam -18.29 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.76778 GHz -30,90 dam 9
7,000 GHz 9.000 GHz 1,000 MHz 8.76115 GHz -33.97 d8m -20.97 d8 7,000 GHz 9.000 GHz 1,000 MHz 8.96113 GHz -33.47 d8m -20.47 dB
) J ) J

Date: 19 APR 2018 19:54:12

Highest Channel Highest Channel

Date: 19 APR 2018 19:34:29

Ref Level 24.40 dBm  Offset 14.40 di Mode Auto Sweep

Ref Level 24.40 dBm  Offset 14.40 di Mode Auto Sweep
SGL Count 10/10

SGL Count 10/10

@1 Max @1 Max
20 dbit §heck PAES 20 abifit $heck PAES
Line _§PURIOUS_} INE_ABS pABS Line _§PURIOUS_} INE_ABS pABS
10 10
0 0
LINE_ABS,
304
-0
60 d8 60 dB
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 704.52024 MHz -37.17 dém 24,17 d8 30.000 MHz 820.000 MHz 1.000 MHz 551.73163 MHz -37.25 dém -24,25 d8
855.000 MHz 1.000 GHz 1.000 MHz 924.02174 MHz -36.60 dem -23.60 d8 855.000 MHz 1.000 GHz 1,000 MHz 898.36957 MHz -37.27 dém 24,27 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.67042 GHz -36.75 deém 23,75 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.12773 GHz -36.41 dém -23.41d8
3.000 GHz 7.000 GHz 1,000 MHz 6.00387 GHz -31,22 dam -18.22 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.72578 GHz -31,37 dam -18.37 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.00262 GHz -33.96 dem -20.96 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.31459 GHz -34.42 dBm -21.42 dB
w w
J ) (T[T

Date: 19.APR 2018 19:56:21

Date: 19.APR 2018 193549

Page Number 1 A24 of A30
Report Issued Date : Sep. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 \ersion 2.0

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158
FAX : 86-512-57900958
FCC ID : SRQ-Z559DL



SPORTON LAB.

FCC RF Test Report

Report No. : FG840313A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum #

Ref Level 25.00 dém  Offset 15.00 di Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 db Mode Auto Sweep

Date: 19.APR 2018 21:34:40

SGL Count 10/10
@1 Max @1 Max
20 gt §heck PAES 20 gt §heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-10
304
S50 =50
-60 di -60 di
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 903.29085 MHzZ -36,93 d8m -23.93 d8 30.000 MHz 1.000 GHz 1,000 MHz 54.48026 MHz -36.94 d8m -23.94d8
1.000 GHz 1.845 GHz 1.000 MHz 1.53441 GHz -36.99 d8m -23.99 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.02977 GHz -37.61 dém 24,61 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.52924 GHz -35.60 dem -22,60 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.54470 GHz -36.11 dém -23.11d8
3.000 GHz 7.000 GHz 1.000 MHz 6.22635 GHz -30.55 dem -17.55 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.59930 GHz -30.93 dem -17.93 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.75408 GHz -32,94 dam -19.94 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.16012 GHz -31,73 d8m -18.73 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.24301 GHz -16.71 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.06638 GHz -28.53 d8m -15.53 d8
w w
J ) Qi

Date: 19.APR 2018 21:51:47

Middle Channel

Middle Channel

Spectrum

Ref Level 25.00 dém  Offset 15.00 di Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 db Mode Auto Sweep

) J

Date: 19.APR 2018 21:36:01

SGL Count 10/10

@1 Max @1 Max

20 gt §heck PAES 20 gt §heck PABS

Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS

10 10

0 0

-10

_LINE_J

30d

-50 -50

-60 di -60 di

70 70

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequenc |__Power Abs ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 856.26937 MHz -36,86 dBm -23,86 d8 30.000 MHz 1.000 GHz 1,000 MHz 935.28486 MHz -36,29 d8m -23.29 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.65011 GHz -36.93 dém -23.93 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.62098 GHz -37.31 dém 24,31 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.98583 GHz -35.45 dém -22.45 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.86048 GHz -36.13 dém -23.13 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -30.77 deém -17.77d8 3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -31,02 dém -18.02 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.76540 GHz -32,20 dam -19.20 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.52906 GHz -32,41 d8m -19.41 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.67983 GHz -29.28 d8m -16.28 d8 13.600 GHz 19.100 GHz 1,000 MHz 18.15780 GHz -29.03 d8m -16.03 d8
) J

Date: 19.APR 2018 21:53:25

Highest Channel

Highest Channel

sctrum

Ref Level 25.00 dém  Offset 15.00 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 gt $heck pAES
Line _§PURIOUS_| INE_ABS, PABS

10

0 di

*

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 db Mode Auto Sweep

20 gt $heck pAES
Line _§PURIOUS_| INE_ABS, PABS

10

0 di

-60 d -60 dl
<70 -70
Start 30.0 MHz 48006 pts Sttm 19.1 GHz Start 30.0 MHz 48006 pts Sttm 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 965.82459 MHz -37.06 dém -24.06 d& 30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -36.77 dém -23.77 d8
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Highest Channel

Highest Channel

#*

ectrum

Ref Level 24.40 dBm  Offset 14.40 dB Mode Auto Sweep
SGL Count 10/10

(@1 Max

Spectrum #

Ref Level 25.00 dém
SGL Count 10/10

Offset 15.00 d& Mode Auto Sweep

Date 19 APR 2018 20.27:52

20 dbiit fheck PAES 20 ghipnit heck PAB!
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
30d
g
S0
60 d
60 d8
70
-70 di S —
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs PowerAbs | atimit | 30.000 MHz 1.000 GHz 1.000 MHz 925.10485 MHz -36.50 d8m -23.50 d8
30.000 MHz 820.000 MHz 1.000 MHz 744.39530 MHz -38,42 dém -25.42 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.66363 GHz -37.89 dém -24.89 dB
855,000 MHz 1.000 GHz 1,000 MHz 855.61594 M -32.30 dém -19.30 de 1.915 GHz 3.000 GHz 1.000 MHz 1.91534 GHz -21,17 dém -8.17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91064 GHz -36.05 dam -23,05 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -29,96 dem -16.96 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.86027 GHz -31,32 dam -18.32 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.11328 GHz -33.30 dam -20.30 de
7.000 GHz 9.000 GHz 1,000 MHz 8.03650 GHz -34.18 d8m -21.18 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.83736 GHz 9.60 dem -16.60 d8
w ~
J J NENED wa

Date 19 APR 2018 21:03.08
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

*

Spectrum

Ref Level 30.00 dBm  Offset 15.00 di Mode Auto Sweep

SGL Count 10/10

(@1 Max
Limit ¢heck PAES

20 dbife—$PURIOUS }INE ABS PABS

10d

0

Date: 19.APR 2018 21:17:56

30 di
-0
50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | _powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 171.79160 MHz -37.13 dem -24.13 d8
1,000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz -23.69 d8m -10.69 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.87361 GHz -36.07 dém -23.07 d8
3,000 GHz 7.000 GHz 1.000 MHz 3.42320 GHz -26,03 dém -13.03 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.02153 GHz -32,92 dém -19.92 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.89365 GHz -15.07 d8
"
] I &8

Middle Channel

Spectrum

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep

SGL Count 10/10

(@1 Max

Limit ¢heck PAES
20 dbife—$PURIOUS }INE ABS PABS
10 df

Date: 19.APR 2018 21:19:19

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 576.56422 MHz -36.82 dBm
1,000 GHz 1.705 GHz 1.000 MHz 1.17528 GHz -37.08 d8m
1.760 GHz 3.000 GHz 1.000 MHz 2.84277 GHz -35.46 dim
3,000 GHz 7.000 GHz 1.000 MHz 3.46419 GHz -26.53 dém
7.000 GHz 13.600 GHz 1,000 MHz 13.36925 GHz -32.11 d8m
13.600 GHz 18.000 GHz 1.000 MHz 16.33833 GHz -28.78 d8m
2
J

Highest Channel

*

Spectrum

Ref Level 30.00 dBm  Offset 15.00 di Mode Auto Sweep

SGL Count 10/10

(@1 Max
Limit ¢heck PAES

20 dbife—$PURIOUS }INE ABS P

10 df

0

Date 19.APR 2018 21:20:38

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 751.07696 MHz -36.78 d8m -23.76 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.65902 GHz -37.00 d8m -24.00 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76132 GHz -25.90 dém -12.90 d8
3,000 GHz 7.000 GHz 1.000 MHz 3.50769 GHz 29,69 dm -16.60 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.57401 GHz -33.23 dam -20.23 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.84651 GHz -27.25 dém -14.25 d8.
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Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\Ac?Ii(s)s 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0108 0.0275
40 Normal Voltage 0.0036 0.0239
30 Normal Voltage 0.0132 0.0084
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0167 0.0167
0 Normal Voltage 0.0072 0.0167
110 Normal Voltage 0.0203 0.0227 PASS
-20 Normal Voltage 0.0155 0.0060
-30 Normal Voltage 0.0143 0.0108
20 Maximum Voltage 0.0096 0.0132
20 Normal Voltage 0.0120 0.0203
20 Battery End Point 0.0191 0.0036
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.35 V
Test Conditions Middle Channel Gs(gﬂsll?ﬂ(;o (E(Dagll\zﬂi?gsos 8) N':)i:;i;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0181
40 Normal Voltage 0.0005 0.0133
30 Normal Voltage 0.0117 0.0027
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0133 0.0106
0 Normal Voltage 0.0106 0.0149
110 Normal Voltage 0.0090 0.0170 PASS
-20 Normal Voltage 0.0027 0.0122
-30 Normal Voltage 0.0128 0.0117
20 Maximum Voltage 0.0069 0.0021
20 Normal Voltage 0.0016 0.0138
20 Battery End Point 0.0128 0.0027
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel Xéﬂiﬂggiggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0287
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0359
0 Normal Voltage 0.0251
110 Normal Voltage 0.0060 PASS
-20 Normal Voltage 0.0299
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0239
20 Battery End Point 0.0263
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.35 V
Test Conditions Middle Channel Xéﬁ%ﬂgg;gg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0101
30 Normal Voltage 0.0112
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0165
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0122 PASS
-20 Normal Voltage 0.0154
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0096
20 Battery End Point 0.0032
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel %%DCMfzgaKlils\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0029
30 Normal Voltage 0.0150
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0127
110 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0133
20 Battery End Point 0.0035
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1672 -61.30 -13 -48.30 -63.21 1.14 5.20 H
2510 -55.98 -13 -42.98 -58.61 1.12 5.90 H
Middle 3345 -60.33 -13 -47.33 -63.54 1.34 6.70 H
1672 -53.40 -13 -40.40 -556.31 1.14 5.20 V
2510 -53.62 -13 -40.62 -56.25 1.12 5.90 \%
3345 -60.03 -13 -47.03 -63.24 1.34 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
1672 -61.72 -13 -48.72 -63.63 1.14 5.20 H
2510 -61.32 -13 -48.32 -63.95 1.12 5.90 H
Middle 3345 -60.34 -13 -47.34 -63.55 1.34 6.70 H
1672 -64.25 -13 -51.25 -66.16 1.14 5.20 \%
2510 -61.22 -13 -48.22 -63.85 1.12 5.90 \%
3345 -60.17 -13 -47.17 -63.38 1.34 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

L Over S.G. TX Cable TX Antenna .
Channel Fr(e,(\q/ltezn)cy ( 5:;:: ) ( :II;nnlwt ) Limit Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dB) (dBi)
3759 -53.64 -13 -40.64 -55.36 5.08 6.80 H
5640 -51.19 -13 -38.19 -52.86 8.03 9.70 H
Middle 7521 -50.59 -13 -37.59 -52.97 9.43 11.81 H
3759 -50.97 -13 -37.97 -52.69 5.08 6.80 V
5640 -48.42 -13 -35.42 -50.09 8.03 9.70 V
7521 -50.53 -13 -37.53 -52.91 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
. Over S.G. TX Cable TX Antenna .
Channel Fr(e'(\q/lllj_iezn)cy ( E:Ber ) ( Ialénr: ) Limit Power loss Gain Pol?li;/z\?)tlon
(dB) (dBm) (dB) (dBi)
3759 -58.55 -13 -45.55 -60.27 5.08 6.80 H
5640 -54.86 -13 -41.86 -56.53 8.03 9.70 H
Middle 7521 -50.69 -13 -37.69 -53.07 9.43 11.81 H
3759 -57.55 -13 -44.55 -59.27 5.08 6.80 V
5640 -55.03 -13 -42.03 -56.70 8.03 9.70 V
7521 -50.87 -13 -37.87 -53.25 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
. Over S.G. TX Cable TX Antenna .
Channel Fr(e'(\q/luHezn)cy ((IjEBRrZ ) (Ialénnlqt) Limit Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dB) (dBi)
1672 -63.73 -13 -50.73 -65.64 1.14 5.20 H
2510 -61.67 -13 -48.67 -64.30 1.12 5.90 H
Middle 3345 -60.19 -13 -47.19 -63.40 1.34 6.70 H
1672 -59.32 -13 -46.32 -61.23 1.14 5.20 V
2510 -61.20 -13 -48.20 -63.83 1.12 5.90 V
3345 -60.09 -13 -47.09 -63.30 1.34 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps)

. Over S.G. TX Cable TX Antenna .
Channel Fr(e,(\q/lfzn)cy ( 5:;: ) ( Ia';ﬂ:t ) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
3759 -57.47 -13 -44.47 -59.19 5.08 6.80 H
5640 -54.97 -13 -41.97 -56.64 8.03 9.70 H
Middle 7521 -50.68 -13 -37.68 -53.06 9.43 11.81 H
3759 -55.28 -13 -42.28 -57.00 5.08 6.80 \%
5640 -54.71 -13 -41.71 -56.38 8.03 9.70 \%
7521 -50.68 -13 -37.68 -53.06 9.43 11.81 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
. Over S.G. TX Cable TX Antenna .
Channel Fr(e'c\l/lllj_'ezn)cy ( E:BRnT ) ( :Iénr: ) Limit Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dB) (dBi)
3465 -43.07 -13 -30.07 -47.04 4.87 8.84 H
5199 -56.09 -13 -43.09 -57.53 7.70 9.14 H
Middle 6930 -52.15 -13 -39.15 -53.84 8.98 10.66 H
3465 -45.75 -13 -32.75 -49.72 4.87 8.84 \Y
5199 -54.91 -13 -41.91 -56.35 7.70 9.14 \Y
6930 -51.99 -13 -38.99 -53.68 8.98 10.66 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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